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TECNO S.R.L.
STRADA BORGARETTO 30/2, 10092 BEINASCO (TO) - ITALY

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : SERITEC - TECNOCEN - TECNOCOL - POLYURETHANE SQUEEGEES -
SHEETS - TECHNICAL ITEMS

SGS Ref No. : GZIN1811057163MR

Style / Item No. : SPECIMEN MM 120x80x9

Manufacturer : TECNO S.R.L.

Country of Destination : INTERNATIONAL

Other Info : SOLID ITEM

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : Nov 01,2018

Test Performing Date : Nov 01, 2018 to Nov 07, 2018

Test Result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to

the sample(s) tested)

Signed for and on behalf of
Guangzhou Branch
SGS-CSTC Ltd.

GZHL18110475920T-01

Arthur Mak
Approved Signatory
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Test Report

Summary of Results:

No.: GZHL18110475920T-01 Date: Dec 24, 2018 Page 2 of 3

No. Test ltem Test Method Result Conclusion
1 Surface Resistance IEC 61340-2-3:2016 2.81x10'' Q /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.

Original Sample Photo:

Sample A-#1~A-#3

Test Item: Surface Resistance

Sample Description: See photo
Test Method: IEC 61340-2-3:2016

Test Condition:

Precondition: 23+2°C, 12+3%RH, 24h
Test condition: 23+2°C, 12+3%RH

Test electrode diameter: 30mm

Gap width: 13.5mm

Test voltage: 100Vdc
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Test Report

Test Result:

Specimen Surface Resistance Rs (Q)
A-#1 2.95x10"
A-#2 3.21x10"
A-#3 2.28x10"
Average 2.81x10"

Test Photo:

Before test

During test
Equipment Information:
Eqipitiant Wiodal e Calibration Next Calibration
date date
Megohmmeter PRF-911PT GZMR-RL-E137 2018-03-15 2019-03-14
High/Low Temperature
Cyclic and Damp Heat DY340 GZMR-RL-E057 2018-04-17 2019-04-16
Chamber

Remark: This test report is to supersede No. GZHL18110475920T test report which was issued on Nov 07, 2018.
And the original test reports (paper and electronic) are invalid.

***End of Report*™*
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